
AG70SD 7” HEAVY DUTY ANGLE GRINDER PRODUCT # 402332

www.jetequipment.com

REF PART NUMBER DESCRIPTION REQ REF PART NUMBER DESCRIPTION REQ 

15 PUT-AG70SD-15 AG70SD HDL (LEVERTYPE) 1 26 PUT-AG70SD-26 AG70SD SPRING 1

16 PUT-AG70SD-16 AG70SD AIR INLET BUSHING 1 27 PUT-AG70SD-27 AG70SD CONE SPRING 1

17 PUT-AG70SD-17 AG70SD VALVE BUSHING 1 28 PUT-AG70SD-28 AG70SD INNER SNAP RING 1

18 PUT-AG70SD-18 AG70SD VALVE LEVER 1 29 PUT-AG70SD-29 AG70SD O-RING (2) 2

19 PUT-AG70SD-19 AG70SD VALVE BODY NUT 1 30 PUT-AG70SD-30 AG70SD GOVERNOR VALVE 1

20 PUT-AG70SD-20 AG70SD SAFETY PIN 1 31 PUT-AG70SD-31 AG70SD GOVERNOR SPINDLE 1

21 PUT-AG70SD-21 AG70SD FILTER 1 32 PUT-AG70SD-32 AG70SD GOVERNOR CAGE 1

22 PUT-AG70SD-22 AG70SD GOV VALVE BUS 1 33 PUT-AG70SD-33 AG70SD GOVERNOR WEIGHT 2

23 PUT-AG70SD-23 AG70SD PIN (H) 1 34 PUT-AG70SD-34 AG70SD ROLL PIN 2
24 PUT-AG70SD-24 AG70SD ROLL PIN 1 35 PUT-AG70SD-35 AG70SD ADJUSTING SPACER 1

25 PUT-AG70SD-25 AG70SD O-RING 1 36 PUT-AG70SD-36 AG70SD SPRING 1

* RE ITEM 55,56 GEARS FACTORY 
HAVE UPDATED THESE GEARS 
PLEASE CHECK  NUMBER OF 
TEETH ON GEARS TO DETERMINE 
PARTS REQUIRED



AG70SD 7” HEAVY DUTY ANGLE GRINDER PRODUCT # 402332

www.jetequipment.com

REF PART NUMBER DESCRIPTION REQ REF PART NUMBER DESCRIPTION REQ 

37 PUT-AG70SD-37 AG70SD PIN (H) 1 67 PUT-AG70SD-67 AG70SD KEY 1

38 PUT-AG70SD-38 AG70SD EXHAUST STACK 1 68 PUT-AG70SD-68 AG70SD SPACER 1

41 PUT-AG70SD-41 AG70SD ALLEN FLUSH HEAD 
BOLT 

1 69 PUT-AG70SD-69 AG70SD SPACER 1

42 PUT-AG70SD-42 AG70SD O-RING 1 70 PUT-AG70SD-70 AG70SD ADJUSTING 
SPACER 

1

47 PUT-AG70SD-47 AG70SD CASING 1 71 PUT-AG70SD-71 AG70SD ADJUSTING 
SPACER 

1

48 PUT-AG70SD-48 AG70SD CYLINDER REAR PLATE 1 72 PUT-AG70SD-72 AG70SD SPACER 1

49 PUT-AG70SD-49 AG70SD CYLINDER 1 73 PUT-AG70SD-73 AG70SD HEIL INSERT 1

50 PUT-AG70SD-50 AG70SD ROTOR 1  74   PUT-AG70SD-74   AG70SD OUTER SNAP 
RING  

 1  

51 PUT-AG70SD-51 AG70SD BLADES 4  75   PB6001-2Z   AG70SD BALL BRG   1  

52 PUT-AG70SD-52 AG70SD FRONT PLATE 1  76   PB6201-2Z   AG70SD BALL BRG   1  

53 PUT-AG70SD-53 AG70SD CYL REAR PLATE SPACER 1  77   PB6201-2Z   AG70SD BALL BRG   1  

54 PUT-AG70SD-54 AG70SD WHEEL SPINDLE REAR 
COVER 

1  78   PB6204-2Z   AG70SD BALL BRG   1  

55 PUT-AG70SD-55 AG70SD DRIVING GEAR OLD 19T 1  79   PUT-AG70SD-79   AG70SD FELT RING   1  

56 PUT-AG70SD-56 AG70SD DRIVEN GEAR OLD  27T 1  80   PUT-AG70SD-80   AG70SD O-RING   1  

57 PUT-AG70SD-57 AG70SD CASING FRONT COVER 1  82   PUT-AG70SD-82   AG70SD WHEEL SPIN-
DLE (INNER) M10X1.5P  

 1  

58 PUT-AG70SD-58 AG70SD DEAD HANDLE 1  88   PUT-AG70SD-88   AG70SD WHEEL SPIN-
DLE (OUTER) 5/8”X11  

 1  

59 PUT-AG70SD-59 AG70SD HEX HEAD BOLT (M6X22) 1  89   PUT-AG70SD-89   AG70SD WHEEL HOLD-
ER FLANGE  

 1  

60 PUT-AG70SD-60 AG70SD HEX HEAD NUT (M6) 1  90   PUT-AG70SD-90   AG70SD WHEEL GUARD   1  

61 PUT-AG70SD-61 AG70SD ALLEN HEAD PLUG 1  91   PUT-AG70SD-91   AG70SD WHEEL NUT 
FLANGE 5/8”X11  

 1  

62 PUT-AG70SD-62 AG70SD SPRING WASHER (2-6S) 1  92   PUT-AG70SD-92   AG70SD ALLEN HEAD 
SCREW (M6X18)  

 1  

63 PUT-AG70SD-63 AG70SD SPRING WASHER 1  93   PUT-AG70SD-93   AG70SD ROLL PIN   1  

64 PUT-AG70SD-64 AG70SD SNAP RING 1  94   PUT-AG70SD-94   AG70SD INNER SNAP 
RING  

 1  

65 PUT-AG70SD-65 AG70SD ROLL PIN 1  99   PUT-AG70SD-99   AG70SD SPANNER (M24)   1  

66 PUT-AG70SD-66 AG70SD KEY 1  100   PUT-AG70SD-100   AG70SD PIN WRENCH 
SPANNER  

 1  

XX PUT-AG70SD-GS GEAR SET NEW STYLE # 56,55   
17T/25T 

 101   PUT-AG70SD-101   AG70SD ALLEN 
WRENCH (6MM)  

 1  


